
Proven Innovations in Wet Weather 
Treatment Strategies & Technologies

Jim Fitzpatrick
Senior Process Engineer

Andy Shaw
Global Wastewater Technology Leader

Springfield, Ohio
CSO Treatment Facility
Operating since 2015

Salem, Oregon
River Road Park and SSO Treatment Facility

Operating since 2008



New USEPA rulemaking for blending…again

Third time’s a charm?
• 1999 draft – no final rule
• 2005 draft – died at OMB
• 2018 – Renewed effort. Sept 13 EPA 
Stakeholder Meeting. 2



Words really do matter

If treating adequately, don’t imply lack of treatment. Use scientifically accurate terms to 
describe design. Avoid connotations and misinterpretations.

3

Instead of: Consider:
Divert Intercept
[...]
Separator HLR gpm/ft2 19 HLR from Boonville, IN assumed
Peak sludge recycle flow mgd 6 2 duty pumps per train, 30 hp each

Peak sludge waste flow mgd 6 1 duty pump + 1 standby shared 
with recycle per train, 75 hp each

Sludge solids content %TS 1 to 5 Clarifier/thickener underflow
Coagulant dose (FeCl3) mg/L 45 40% FeCl3 solution assumed
Polymer dose mg/L 0.9 28% aPAM emulsion assumed



59

Co
nc
ep

tu
al
 F
ac
ili
ty
 L
ay
ou

t –
10

0‐
m
gd

 V
or
te
x 
Se
pa

ra
to
r

Screens

Screen
Cleaning Siphons

Dip Plate

Center 
Cone

Grit and Screenings 
Pumps

Electrical (Above)

70
 ft

120 ft

100 mgd



General Comparison to other Alternatives – Vortex 
Separator

60

Advantage Disadvantage Consideration

Low preliminary treatment 
needs

Less regulatory certainty
• Bare minimum for CSO
• Questionable for SSO
• Probably not BAT

Grit and screenings pump 
maintenance, dry‐pit pump 
recommended

Small footprint

Only removes large, settleable
solids (grit) and >4‐6 mm screenings. 
Negligible removal of TSSnon
& turbidity.

UV disinfection not feasible

Few moving parts Relatively high headloss High disinfectant dosage
Low O&M costs Negligible dual‐use benefit

44‐ft diameter = 
largest installed unit



61

Final 
Clarifier

1

2

3

Toledo, Ohio
Bay View WRF

1. 195‐mgd Nitrifying 
Activated Sludge WRF

2. 232‐mgd EHRT Facility
• Vortex Grit Removal

• HRC – Dense Sludge

• Reaeration

• Chlorination

• Dechlorination

3. 25 MG Storage Basin



Conceptual Design Criteria – Dense Sludge HRC

62

Item Units Value Notes / Assumptions
Peak flow rate mgd 100

Total number of trains ‐ 2

Coagulation tank HRT min 5 Rapid mix, 2 per train, 10 hp per tank

Flocculation tank HRT min 10 Draft tube mixer, 2 per train, 40 hp each

Settling tank HLR gpm/ft2 26 Lamella tubes, sludge scraper, 1.5 hp per train

Peak sludge recirculation rate mgd 6 2 duty pumps per train, 30 hp each

Peak sludge waste rate mgd 6 1 duty pump + 1 standby shared with recycle 
per train, 75 hp each

Sludge solids content %TS 1 to 5 Clarifier/thickener underflow

Coagulant dose (FeCl3) mg/L 45 40% FeCl3 solution assumed

Polymer dose mg/L 0.9 28% aPAM emulsion assumed



63

Co
nc
ep

tu
al
 F
ac
ili
ty
 L
ay
ou

t –
10

0‐
m
gd

 D
en

se
 S
lu
dg
e 
H
RC

11
5 
ft

17
5 
ft

55 ft
125 ft



General Comparison to other Alternatives – Dense Sludge 
HRC

64

Advantage Disadvantage Consideration
Low Preliminary 
Treatment Needs

Coagulant And Polymer 
Required

UV Disinfection May Limit 
Coagulant Choices

Small Footprint Medium O&M Costs Alkalinity Consumption May 
Require Higher Cost Coagulant

Low Headloss Staffing For Startup And 
Operation (Chemical Feed) Mitigate Effluent Foaming

Excellent Effluent 
Quality
No Ballast Handling



Example of HRC ‐
Ballasted Flocculation

• 50‐mgd treatment
• Fine screens
• Ballasted flocculation
• ACH, polymer and sand 

storage/feed
• UV disinfection (Trojan 4000)

• ~$30.5M (2004)

• Watershed based NPDES 
permit with Willow Lake 
WPCF shares mass load

65

Salem, Oregon

River Road Park and Wet‐Weather Treatment Facility



RR
W
W
TF
 (S
al
em

, O
re
go
n)

66



Conceptual Design Criteria – Ballasted Flocculation HRC

67

Item Units Value Notes / Assumptions
Peak flow rate mgd 100

Total number of trains ‐ 2

Coagulation tank HRT min 2.4 Rapid mix, 15 hp per train

Flocculation tank HRT min 4.5 Draft tube mixer, 40 hp per train

Settling tank HLR gpm/ft2 60 Lamella tubes, sludge scraper, 7.5 hp per train

Sludge recirculation pump, each (to 
ballast recovery)

gpm 1,040 – 2,080 ±10%, continuous sludge removal and ballast 
recovery, 2 duty + 1 standby per train, 100 hp
eachmgd 1.5 ‐ 3

Waste sludge flow rate mgd 4.8 ±10%, post ballast recovery

Sludge solids content %TS 0.1‐0.5 Hydrocyclone overflow

Coagulant dose (FeCl3) mg/L 45 40% FeCl3 solution assumed

Polymer dose mg/L 0.9 28% aPAM emulsion assumed

Ballast usage mg/L 2.5 Microsand assumed



175 ft

Pump Gallery
(Electrical Room 
Above)

Ef
flu

en
t C

ha
nn

el

Lamella Settling Tank

60
 ft

26 ftCo
nc
ep

tu
al
 F
ac
ili
ty
 L
ay
ou

t 
10

0‐
m
gd

 B
al
la
st
ed

 F
lo
cc
ul
at
io
n 

H
RC

68



General Comparison to other Alternatives – Ballasted 
Flocculation HRC

69

Advantage Disadvantage Consideration

Small footprint Medium preliminary treatment 
needs (hydrocyclone clogging)

UV disinfection may limit 
coagulant choices

Low headloss Coagulant, polymer and ballast 
required

Alkalinity consumption may 
require higher cost 
coagulant

Excellent effluent 
quality Medium O&M costs Mitigate effluent foaming

Staffing for startup and operation 
(chemical and ballast monitoring 
and feed)



Flexibility For Secondary Treatment 
Of Excess Wet‐Weather Flows

70

Full‐scale Bio‐ACTIFLO examples include:
• 56‐mgd ADF Wilson Creek RWWTP (2012 | Allen, TX)
• 15‐mgd ADF Munster WWTP (2012 | St. Bernard Parish, LA)
• 15‐mgd ADF Cox Creek WRF (2016 | Anne Arundel County, MD)

32‐mgd ACTIFLO/Bio‐ACTIFLO
Wilson Creek RWWTP
NTMWD | Allen, Texas

Temporary reconfiguration into contact 
stabilization activated sludge treatment process



Actiflo ™
How Does It Work?

71

Figure from Veolia brochure



Sand Ballasted 
Flocculation

72



Microsand Ballasted Flocculation Process Flow Diagram

73



100‐mgd CSO Screening, CMF (Flexfilter™), 
Disinfection & Effluent Pumping

74

• $33.5 million 
(2011; Springfield, OH)

• 120‐ft x 320‐ft footprint
• 3‐MG storage,
• self‐cleaning
• No added staff, SCADA‐

controlled operation
• $5/MG treated (CSO 

mode)
• $1/MG treated 

(tertiary mode)

Springfield, Ohio
EHRT Facility



Conceptual Design Criteria – Compressible Media

75

Item Units Value Notes / Assumptions
Peak flow rate mgd 100
Hydraulic loading rate gpm/ft2 ≤ 12 SLR ≤ 1.52 pph/ft2

Cell filter area ft2 720
Total number of cells ‐ 11 2 cells in backwash/standby
Backwash solids content %TS 0.1–0.5

Peak backwash flow rate mgd 5 Decompression water returned to 
influent channel

Backwash airflow scfm/ft2 10 2 duty + 1 standby blower, 7200 scfm, 
250 hp each

Media bed depth inches 30

Filter media Bi‐component synthetic fibers bound into a quasi‐spherical shape 
using stainless steel clips to bind the fibers.



Conceptual Facility Layout ‐ Compressible Media

76

320 ft

120 ft

65 ft



Comparison to other Alternatives– Compressible Media

77

Advantage Disadvantage Consideration
Low preliminary 
treatment needs Medium footprint Integral storage volume

No chemicals Complex concrete construction Peak backwash flow rate

Low O&M costs High power demand factor 
from “batch” backwash Proprietary media

No additional staff 
needed

Many electromechanical gate 
actuators

Excellent effluent 
quality Good dual‐use potential



BNR
5‐Stage

Bardenpho
with S2EBPR

Tomahawk Creek WWTF 
Expansion and Upgrade

• 100% CMAR design complete
• On track for 2021 startup
• 5‐stage Bardenpho with S2EBPR
• Secondary clarifiers with new 
B&V design

• Dual‐purpose filters for tertiary 
and auxiliary treatment

78



Tomahawk Creek Dual‐Purpose Filtration Process

BNR + tertiary filtration up to 3Q = 57 mgd
Peak wet‐weather EHRT up to 115 mgd

Peak WWTF capacity = 172 mgd
79

Parameter Effluent Limit 
(*Goal)

Averaging 
Period

TSS 30 mg/L
45 mg/L

Monthly
Weekly

BOD5
15 – 20 mg/L
25 – 30 mg/L

Monthly
Weekly

NH3‐N
0.6 – 2.3 mg/L
6.6 – 11.8 mg/L

Monthly
Daily

TN *10 mg/L Annual
TP *0.5 mgd/L Annual



Conceptual Design Criteria – Pile Cloth Media

80

Item Units Value Notes / Assumptions
Peak flow rate mgd 100
Hydraulic loading rate gpm/ft2 ≤ 4 SLR ≤ 6 ppd/ft2 (~130 mg TSS/L)
Cell filter area ft2 2,582
Total number of cells ‐ 7 All units available

Waste solids content %TS 0.1–0.4 Backwash ~1,500 mg TSS/L
Sludge ~4,000 mg TSS/L

Peak waste flow rate
gpm 1,480 Assumes two units in 

backwash/sludge wasting at same 
time @ 740 gpm, 20 hp each.mgd 2.1

Filter media Polyester microfiber pile cloth, nominal 5‐micron effective 
pore size, OptiFiber PES‐14 or equal



Co
nc
ep

tu
al
 F
ac
ili
ty
 L
ay
ou

t –
10

0‐
m
gd

 P
ile

 C
lo
th
 M

ed
ia

81

60ft

170 ft



Comparison to other Alternatives– Pile cloth Media

82

Advantage Disadvantage Consideration

Small footprint Medium preliminary treatment 
needs (wipes and similar debris) Proprietary media

Simple concrete construction
No full‐scale CSO installations 
without pre‐settling. Rushville, 
Indiana startup Sept 2017.

Good dual‐use 
potential

No chemicals
Low O&M costs
No additional staff needed
Excellent effluent quality



83Scale 10.73” = 2945.88’



Why B&V for HRT?

84



Why B&V for HRT?

• No preconceived answers

• Unmatched HRT experience
• Plan, pilot, permit, design, commission, post‐
construction monitoring, optimization

• All HRT technologies

• Solutions tailored for YOUR needs
• Human infrastructure and operations
• Gray infrastructure
• Green infrastructure

85

B&V wrote Chapter 14: High‐
Rate Treatment



Not all situations require enhanced HRT technologies
86

170‐‐mgdWet‐Weather Expansion
Lemay WWTF, St. Louis, Missouri

Conventional
Primary Clarifiers

PRACTICAL INNOVATION:
HRT EQUIVALENT TO PRIMARY EFFLUENT

Retention Treatment 
Basins

Belle Isle CSO Facility
Detroit, Michigan

Screening and High‐
Rate Chlorination

250‐mgd Elliott West CSO Facility
Seattle, Washington

•Vortex separators (swirl concentrators)



Only firm with study, design, construction and post‐construction 
services of all major EHRT options. 87

40‐mgd WWTP Expansion
Lawrence, Kansas

50‐mgd River Road Park WWTF
Salem, Oregon

Ballasted 
Flocculation

100‐mgd WWTP Expansion
Springfield, Ohio

Side‐by‐Side HRF Pilots
Johnson County, Kansas

Compressible 
Media Filtration

PRACTICAL INNOVATION:
UNMATCHED EHRT EXPERTISE

Dense Sludge High‐
Rate Clarification

232‐mgd WWTP Expansion
Toledo, Ohio

Side‐by‐Side HRC & UV Pilots
Toledo, Ohio



Cost‐effective alternative to conveyance and/or storage expansion.
88

50‐mgd River Road Park WWTF
Salem, Oregon

250‐mgd Elliott West CSO Facility
Seattle, Washington

Belle Isle CSO Facility
Detroit, Michigan

PRACTICAL INNOVATION:
DECENTRALIZED CSO & SSO FACILITIES

30‐mgd SSO 700 Facility
Cincinnati, Ohio

Uptown Park CSO Facility
Columbus, Georgia

10‐mgd Weracoba Creek  BMP
Columbus, Georgia

By WWETCO



Typical EHRT Performance

89

0

10

20

30

40

50

60

70

80

90

100

0 5 10 15 20 25

TS
S R

em
ov

al
 (%

)

Surface Overflow Rate or Hydraulic Loading Rate

USEPA 1978 (Upper Bound) USEPA 1978 (Lower Bound) WEF MOP8, 2010 (λ=1000, TSSnon=60, TSSpi=200)

Typical Range for Conventional Primary Clarifiers

m/h
0                   2 4 6 8 10 gpm/ft2

Typical Range for High‐Rate
Treatment (HRT) is up to
146 m/h (60 gpm/ft2)

Enhanced HRT 
(EHRT)

Primary 
Treatment

Chemically 
Enhanced 
Settling

Compressible 
Media 

Filtration
Ballasted 

Flocculation

Source: WEF (2014) Wet Weather Design and Operation in Water Resource 
Recovery Facilities



Why EHRT?

• Better effluent quality for similar $/gpd as some HRT alternatives
90



Particle Conditioning
• Much higher ferric dose than PO4 precipitation alone

• Ferric hydroxyl floc formation for PO4 adsorption

• Coagulation / co‐precipitation
• pH/alkalinity also important
• Rapid mixing criteria

• Flocculation
• Flocculation mixing criteria
• Polymer required for some
• Sludge recirculation can help
• Excess monovalent cations can hurt (road salt, etc.)

Jar tests to confirm chemical type, dose and mixing criteria

Phosphorus Removal
Fe3+or Al3+ Demand

Fe
3+
or
 A
l3+

to
 P
 M

ol
ar
 R
at
io

91


